X-RACK ASSEMBLY GUIDE

VERSION: XRACK
PART #: 5832101 -B

=
£
—

TOROQUE




WARNING !
Important safety instructions for using Equipment

There is a risk assumed by the individuals who use this type of equipment. To minimize risk, you must follow these precautions:

. READ ALL INSTRUCTIONS AND WARNING LABELS COMPLETELY PRIOR TO ANY USE OR ASSEMBLY. Failure to read and follow the safety
instructions and warnings within the Assembly and Maintenance Guide may result in possible serious injury or death. Use this product only for the
intended uses described in the Assembly and Maintenance Guide and exercise booklet. DO NOT modify equipment in anyway. Any use other than as
intended or modification of product will void any and all product warranties.

. Consult your physician before starting any exercise program. Warm up properly before engaging in resistance training. Stop exercising and consult a physician
immediately if you experience dizziness, nausea, faintness, chest pain, shortness of breath or any other abnormal symptoms during use of this equipment.

. Certain exercise equipment and/or equipment may not be suitable or appropriate for pregnant women, people with heart conditions, balance impairment or other
pre-existing health problems. Persons with disabilities should consult a physician and obtain medical approval prior to using this product and should only use this
product under close supervision. Failure to comply with these instructions will void any and all product warranties.

. Carefully inspect equipment before each use. Replace all parts at the first sign of wear or damage. Tighten all loose connections. Do not disassemble, remove
any parts or components or otherwise attempt to repair this product. DO NOT use product if product appears damaged. DO NOT attempt to fix a broken or
jammed machine. Failure to comply with these instructions will void any and all product warranties.

. Keep body and clothing clear of all moving parts. Do not put anything foreign on or near this product when in use. Wear comfortable clothing which does not
impair freedom of movement. Do not wear clothing which is too loose and could get caught in moving parts.

. Make sure all spring pin adjustments are fully engaged after making an adjustment and before using the product.
. Children and pets must not be allowed near this machine. Supervise teenagers. This product is not a toy.
. If unsure of proper use of this product, contact Torque Fitness Customer service at: 763-754-7533 (8:30 am - 5:00 pm CST). www.service@torquefitness.com

Important Safety Instructions for Assembling Equipment

. Assistance is required. Torque Fitness recommends using more than one person to assemble this equipment.

. This product must be assembled on a flat, level surface to assure its proper function. Locate the unit away from walls or furniture to allow easy access during assembly
and use.

. Read each numbered step in Assembly and Maintenance Guide and follow the steps in sequence. Skipping ahead may result in damage to the equipment and may

require components to be disassembled.
. Wear proper attire during the assembly process. Do not wear clothing which is too loose or open toed shoes.

Obtaining Service

. Do not attempt to service the product yourself except for maintenance tasks described in this manual.
. Refer to the Adjustments and Maintenance section at the back of this manual for product operation and service.
. For further information, visit our website at www.torquefitness.com or contact us at www.service@torquefitness.com

. If you call or email customer service, have the model number and serial number(s) available.



Tools Required Assembly Tips Continued

GENERAL NOTES

CAUTION: More than one person is required to . Rubber mallet or hammer . Note: Slomtla |t.ems have been hidden for
assemble this unit. Do not attempt to assemble ’ Allen wrench set assembly clarity.
by yourself . 3/8" allen wrench . Note: Some pre-assembled parts may need to

' . 5/16" allen wrench be temporarily removed in order to complete the

Unpacking the Equipment

This product may be packaged and shipped in
multiple boxes. Parts from all of the boxes are
required for various steps during the assembly
process.

Carefully open each box and arrange all the
parts near the area where assembly is to take
place.

CAUTION: Use extreme care when cutting
plastic tie wraps and package banding. A wire
cutter works best for protecting yourself and
the parts.

CAUTION: Some of the internal boxes may
contain upholstery. Do not use a utility knife to
open any boxes or the pads may be damaged.

If any items are missing, contact Torque
Fitness Customer service at: 763-754-7533
(8:30 am - 5:00 pm CST).
www.service@torquefitness.com

3/16" allen wrench

3/4" wrench or socket

9/16" wrench or socket

1/2" wrench or socket

Wire snips (to cut plastic tie wraps)

Scissors or utility knife (to cut hardware bags)
Step stool or ladder

Tape measure

Level

Optional Equipment

Optional equipment may be available for this
product.

Follow the instructions included with the
optional equipment to assemble it to the base
product.

Assembly Tips

In a continual effort to improve our products,
specifications are subject to change.

A 6" scale is provided at the bottom of every
page. To correctly measure the bolts, measure
from underneath the bolt head to the end of the
bolt as illustrated below.

Read all notes on each page before beginning
that step.

Some of the items shown in the assembly
steps may already be pre-assembled.

step. Follow the instructions or damage to the
product could occur.

Some parts may have extra holes that will not be
used. Use only the holes depicted in the
instructions.

Certain parts make reference to the right and left
side of the machine. For this product, left and
right is determined by facing the product.
Provide ample space around the product for
ease of assembly.

DO NOT fully tighten any connections until
instructed to do so. This will help insure that the
alignment of all of the parts will be correct.

Insert all bolts in the direction indicated in the
instructions. Failure to do so may result in
clearance issues and will degrade the aesthetics
of the product.

Carefully follow instructions for all pivot points.

In general, primary rotating parts have
connections that should be securely tightened,
while secondary connections need to be loosen
1/4 turn.

| o 1 ol
1 2 3
10 20 30 40 50 60 70 80

90
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

II‘III‘III‘I
5

4 6
100 110 120 130 140 150 160 170

190 200




TABLE OF CONTENTS: 3. GENERAL ATTACHMENTS

WARNINGS: PAGE 2 . XRACK BALL TARGET: PAGE 61
GENERAL NOTES: PAGE 3 . FLYING PULLUP: PAGE 62-63
. UPPER BAND PEG ATTACHMENT: PAGE 64
1. BASE RACK ASSEMBLY . ROCK CLIMBING KIT: PAGE 65
o XRACK BOOTS: PAGE 5 . UNIVERSAL HEAVY BAG MOUNT: PAGE 66-69
. FREE STANDING X-RACK ASSEMBLY: PAGES: 6 - 8 . RELENTLESS ROPE TRAINER: PAGE 70-75
. WALL MOUNT X-RACK ASSEMBLY: PAGES: 6, 9 - 14 . RELENTLESS RIPPER: PAGE 70-75
. FREE STANDING MONKEY BAR X-RACK ASSEMBLY: PAGES: 6, 16 - 18 . XCC-103: PAGE 76
. WALL MOUNT MONKEY BAR X-RACK ASSEMBLY: PAGES 6, 19 - 25 . LOWER BAND PEG ATTACHMENT: PAGE 77-78
. HORIZONTAL MOUNT GROUND ROTATIONAL TRAINER: PAGE 79
2. XRACK STORAGE ATTACHMENT . GROUND ROTATIONAL TRAINER: PAGE 80
. XRACK UVWS: PAGE 28 . BATTLE ROPE ANCHOR: PAGE 81-82
. XRACK 6AT: PAGE 29-30 . DOUBLE PLAY: PAGE 83-84
. XRACK UVAS: PAGE 31 . TRIPLE PLAY: PAGE 85
. XRACK 6HWS: PAGE 32 . BAR CATCH STORAGE ATTACHMENT: PAGE 86-87
. MAGNETIC SUSPENSION CLIP: PAGE 88
3. ATTACHMENT UPRIGHTS AND XCREATE STORAGE OPTIONS . BAR SUPPORTS: PAGE 89
. ATTACHMENT UPRIGHTS: PAGE 33-36 . BAR CATCHES: PAGE 90
. 4'/ 6' ACCESSORY STORAGE: PAGE 37-39 . DIP STEP ANCHOR: PAGE 91
. TRAY LABELS AND HANGING STORAGE PEGS: PAGE 40-41 . SQUAT HANDLES: PAGE 92
. 4' MONITOR MOUNT: PAGE 42 . 4' BAR CATCH STRAPS: PAGE 93
. 4' STALL BARS: PAGE 43
* 4 BALLTARGET WALL PADS: PAGE 44-45 4. MAINTENANCE AND NOTICES: PAGE 94

. 4' BAR STORAGE: PAGES: 46-47

. VERTICAL WEIGHT STORAGE: PAGE: 48

. HANGING STORAGE ATTACHMENTS: PAGE 49

. BOSU STORAGE ATTACHMENT: PAGE 50

. FOAM ROLLER STORAGE ATTACHMENT: PAGES 51-52
. VERTICAL DUMBELL STORAGE: PAGE 53

. ATTACHMENT ANCHOR PLYO AND DIP: PAGE 54

. STALL BAR DIP ATTACHMENT: PAGE 55

« 4 CABLE STATIONS: PAGE 56-57 W ARN | N G |
L)

ALL XRACKS ARE REQUIRED TO BE ANCHORED TO THE
FLOOR AND OR WALL TO PREVENT ROCKING OR TIPPING
DURING USE.

NOTE: When assembling the XRACK system, It is recommended to keep

all bolt connections loose until the base system and all of the module stations
have been assembled. Securely tighten all frame connections at this time, and
then proceed to the attachment options. Attachment options can be securely

tightened as they are assembled.

4



STEP 1

XRACK BOOT

UPRIGHT

NOTE:

For the purpose of this assembly guide, the 9'
UPRIGHTS are shown. However, the 8' UPRIGHT
and 7.5' UPRIGHT are assembled the exact same way.

For installing boots on attachment uprights (XRACK-8AU and XRACK-9AU)
Not all attachment configurations allow for boots. If Installing an
XCREATE Cable module (4SRM, 4LPDM, 4CCM) using the XCREATE-4CSX
DO NOT INSTALL BOOTS ON THE UPRIGHTS for this module.

/\
Y or

@

NOTE:

If optional XRACK BOOTS where purchased, then they must be
installed over the uprights first, prior to assembly of the product.



NOTE:

There are many different lengths, widths, heights and options for

the FREE STANDING X-RACKS. For the purposes of this assembly
guide, a 4' X 10" X 9' FREE STANDING X-RACK will be shown for
standard bolt connections as well as different assembly options that
are common for all X-RACKS.

IR = =" = A=A = A = A= A=A = A= A= A= A= A= A= A= A= R = W= =)

%'_Z

——=9)

A= =" = A =A== A = A=A = A= A= A= A= A= A =R = R =R = N =T =)

k=



STEP 2

NOTE:

NOTE:

For the purpose of this illustration, the

6' DOUBLE CROSSES are shown.
However, the 6' RECTANGLE CROSS,

6' Sl

CROSS are assembled the exact same way.

For the purpose of this illustration, the 4'
DOUBLE CROSSES are shown. However,
the 4' NINJA CROSS, 4' RECTANGLE
CROSS, 4' SINGLE CROSS and 4' TRIPLE

CROSS are assembled the exact same way.

==

.94

NGLE CROSS and 6' TRIPLE

XRACK-4DX

1/2" LOCK NUT
NOTE:
Assemble to IH
holes 1 &5 1
0 H
N -
[J -
& T &
M BN
h * XRACK-9U —
/%) N :
1]
1] k - -
=Y NOTE:
Assemble to
holes 2 & 6 NOTE:
The 4' and 6' DOUBLE
1/2 X 4-1/2" BOLT CROSSES can be assembled
1/2" WASHER with larger tubes on the bottom

LOOSELY assemble all frame connections first, then SECURELY

NOTE:
tighten.
| ‘ I ‘ [ ]
1 2
10 20 30 40 50

I‘I
60 70

II‘III‘II
3 5

4
80 90 100 110 120

I‘III‘III‘I
7

6
130 140 150 160 170 180 190 200




ANCHOR STEP FOR FREE STANDING X-RACKS

—— XRACK 9U

. .
\
| 7-7-7-7- mmmmw. CEY AW 4
« s @ > s s O

ST/

7-2-2-7-7-2- 2

[;:"EE—.".

XRACK BOOT

/—aal-n-n: -,

\

JA
) A/

o

NOTE:
All uprights are required to be anchored
to the floor. Two anchors per base plate.

WARNING!

ALL FREE STANDING X-RACKS ARE REQUIRED TO BE
ANCHORED TO THE FLOOR TO PREVENT ROCKING
OR TIPPING DURING USE.

For floor anchoring instructions, please visit our web site at:
www.torquefithess.com/assembly-manuals/X-SERIES
ANCHORING INSTRUCTIONS/X-SERIES FLOOR ANCHORING
INSTRUCTIONS



D= =" = A=A =A== A=A = A= A= A= A= A= R = A= A= R =" ==

k=

NOTE:

There are many different lengths, widths, heights and options for
the WALL MOUNT X-RACKS. For the purposes of this assembly
guide, a4' X 10' X 9' WALL MOUNT X-RACK will be shown for
standard bolt connections as well as different assembly options
that are common for all X-RACKS.



STEP 3

NOTE:

For the purpous of this illustration, the 4'
DOUBLE CROSSES are shown. However,
the 4' NINJA CROSS, 4' RECTANGLE
CROSS, 4' SINGLE CROSS and 4' TRIPLE
CROSS are assembled the exact same way.

NOTE:

For the purpous of this illustration, the
6' DOUBLE CROSSES are shown.
However, the 6' RECTANGLE CROSS,
6' SINGLE CROSS and 6' TRIPLE
CROSS are assembled the exact same way. ]

0

A

T 5 s o - b -
IO W)

XRACK-6DX

. \‘<>//
° ,..‘<@\. 1
NOTE: g\ ¥ > :
Assemble to B *<@:\ g “
1/2" LOCK NUT holes 185 il )
HH ——NOTE: Q':E;
- The 4' and 6' DOUBLE
_ . CROSSES can be assembled
- with larger tubes on the bottom
> Q
P 7 N
—— XRACK-9U J.
NOTE: "
Assemble to
holes 2 & 6 “
1/2" X 4-1/2" BOLT 1.
1/2" WASHER %
NOTE:
LOOSELY assemble all frame connections first, then SECURELY
tighten.
I I I I [T 1 [T 1 1 1 [T 1 1 1 I
2 3 4 5 6 7
10 20 50 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

10



ANCHOR STEPS FOR WALL MOUNT X-RACKS

NOTE:
Anchor holes. (See page 13 -
15 for different anchoring options).

XRACK-9U

All uprights are required to be anchored
to the floor. Two anchors per base plate.

WARNING!

ALL WALL MOUNT X-RACKS ARE REQUIRED TO BE ANCHORED
TO THE FLOOR AND WALL TO PREVENT ROCKING OR TIPPING
DURING USE.

For floor anchoring instructions, please visit our web site at:
www.torquefitness.com/assembly-manuals/X-SERIES
ANCHORING INSTRUCTIONS/X-SERIES FLOOR ANCHORING
INSTRUCTIONS

11



STEP 4 (WALL MOUNT ANCHOR)

WARNING:

THE WALL MOUNT X-RACK MUST BE ANCHORED TO THE
WALL USING NINE WALL ANCHORS SUITABLE FOR THAT
PARTICULAR WALL CONSTRUCTION.

Anchor holes 45\
d

E\ L 75" Il 45" |
-
Ry f L - - l - l
N + 7" O 0 .
Js R |l - o
o E
9u - 92-1/8"
8U - 78-3/8"
D . .
A 14 Ll

WALL VIEW
NOTES:

The images above show how to attach the WALL MOUNT X-RACK
to the wall using wall anchors. The wall anchors used will depend

on the wall construction. NOTE: All nine anchoring locations must
be used. The pull-out strength of the anchoring hardware used must
be equal to or greater than 200 Ibs. (91 kg) each.

SECURELY tighten all bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

pobwbomodwdidoateolooiwbmtwbemodeatoe oo botmboodoato oot o im b dddootoe oo bw b bl 12




STEP 5A (WALL MOUNT WITH HEADER BOARD)

HEADER BOARD ™~
(Not included)

WARNING:

THE HEADER BOARD MUST BE ANCHORED TO THE WALL USING
TEN WALL ANCHORS SUITABLE FOR THAT PARTICULAR WALL
CONSTRUCTION.

N |
( 11-|1/2")

3/8" LAG BOLT

32" 32" 32" 32"
ra m
|
]
— r + "
I 5-1/2

For wood studs.
(Not included)

3/8" FLAT WASHER
(Not included)

8U - 83"

9U - 96-3/4"

3"

NOTES:

The images above show how to attach a header board to a typical
wall with wood studs spaced 16" on center. The anchors used will
depend on the wall construction. NOTE: All ten anchoring locations
must be used. The pull-out strength of the anchoring hardware used
must be equal to or greater than 200 Ibs. (91 kg) each.

SECURELY tighten all bolt connections in this step.

| o 1 ol N ol I
1 2 3 4 5 6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

I‘III‘I
7

160 170 180 190 200

13



STEP 5B (WALL MOUNT WITH HEADER BOARD)

3/8" FLAT WASHER
(Not included)

3/8" LAG BOLT
a (Not included)

>

HEADER

WARNING:
THE WALL MOUNT X-RACK MUST BE ANCHORED TO
THE HEADER BOARD USING ALL SIX WALL ANCHORS

} 45" 75" {
r r r r
I o I
{ H [ H
T
i s

|

|

|

|

|

|

:

9U - 99" |
8U-851/4" |
|

|

|

|

|

|

|

|

|

|

|

&, SECTION A-A
NOTES:

The images above show how to attach the WALL MOUNT X-RACK
to the header board from previous step using 3/8" lag bolts. NOTE:
All six anchoring locations must be used. The pull-out strength
of the anchoring hardware used must be equal to or greater than
200 Ibs. (91 kg) each.

SECURELY tighten all bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

0>

>

14



NOTE:

There are many different lengths, widths, heights and options for the
FREE STANDING MONKEY BAR X-RACKS. For the purposes of
this assembly guide, a 4' X 10' X 9' FREE STANDONG MONKEY
BAR X-RACK will be shown for standard bolt connections as well as
different assembly options that are common for all X-RACKS.

Q——

LI =W =" = A=A =R = A= A=A = A= A= A== A= R =R R =R =R =N =

15



STEP 6

NOTE:
Assemble to
holes 2 & 6
1/2" LOCK NUT
v o o 0/ -7
] ><“ ° ,
~ A 8
el ~o N h
N o P \]
N L —
>a ° \QQ\ Q

l\
L1 (] N
//@/ ~ NOTE:

Assemble to
holes 1 &5

1/2 x 4-1/2" BOLT

1/2" WASHER

NOTE:
LOOSELY tighten bolt connections in this step.

— XRACK-9U

IIIIIIIIII‘III
1 2 3

4
10 20 30 40 50 60 70 80 90 100 110

120

II‘III‘IIII
5 7

6
130 140 150 160 170 180 190 200

16



STEP 7

NOTE:
The MONKEY BARS
are shown assembled —

1/2" X 4-1/2" BOLT XRACK-4MBX XRACK-6MBX v\

1/2" WASHER

1/2" LOCK NUT

XRACK-4MB

@

NOTE:
SECURELY tighten all bolt connections in this step and previous step.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

17



ANCHOR STEP FOR FREE STANDING MONKEY BAR
X-RACKS

All uprights are required to be anchored
to the floor. Two anchors per base plate.

WARNING!

ALL FREE STANDING X-RACKS ARE REQUIRED TO BE
ANCHORED TO THE FLOOR TO PREVENT ROCKING OR
TIPPING DURING USE.

For floor anchoring instructions, please visit our web site at:
www.torquefithess.com/assembly-manuals/X-SERIES
ANCHORING INSTRUCTIONS/X-SERIES FLOOR ANCHORING
INSTRUCTIONS

XRACK-9U

XRACK BOOT

18



PRI\ 2

I
=y
‘_.

A=W =" A=A =A== =A== =T =Y

Q——
=

NOTE:

There are many different lengths, widths, heights and options for
the MONKEY BAR WALL MOUNT X-RACKS. For the purposes of
this assembly guide, a 4' X 10' X 9' MONKEY BAR WALL MOUNT
X-RACK will be shown for standard bolt connections as well as
different assembly options that are common for all X-RACKS.

19



STEP 8

O
1/2" LOCK NUT \

3
-
e

NOTE: - ::*\
Assemble to - \\- J 2>
holes 2 & 6 -l \g\
S xS
N B

N
\\ 0// !
>

/ °f o~ NOTE:

Assemble to
holes 1 &5

1/2 X 4-1/2" BOLT
1/2" WASHER

— XRACK-9U

XRACK-4SX

NOTE:
LOOSELY tighten bolt connections in this step.
| ] [ ‘ 1 ‘ ] 1 ‘ 1 ‘ 1] ‘ |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

XRACK-6MBX

20



STEP 9

XRACK-4MB

XRACK-6MBX
1/2" LOCK NUT

XRACK-4MBX

1/2 X 4-1/2" BOLT

—1/2" WASHER

&

SECURELY tighten all bolt connections in this step and previous step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

NOTE:

21



ANCHOR STEPS FOR WALL MOUNT MONKEY BAR
X-RACKS

NOTE: XRACK-4MB
Anchor holes. (See pages 24 -
26 for different anchoring options) {

&

NOTE:

Anchor holes. (See pages 24 - ‘ \
‘ '

26 for different anchoring options)

XRACK-4SX

— XRACK-9U

XRACK BOOT

All uprights are required to be anchored

WARNING! o e foor. T anchors erbasepse
u

ALL WALL MOUNT X-RACKS ARE REQUIRED TO BE ANCHORED
TO THE FLOOR AND WALL TO PREVENT ROCKING OR TIPPING
DURING USE.

For floor anchoring instructions, please visit our web site at:
www.torquefitness.com/assembly-manuals/X-SERIES
ANCHORING INSTRUCTIONS/X-SERIES FLOOR ANCHORING
INSTRUCTIONS

22



STEP 10 (MONKEY BAR WALL MOUNT ANCHOR)

Anchor holes "
k‘ E'\
XRACK-4MB \ \‘H
e

WARNING:

Anchor holes

THE MONKEY BAR WALL MOUNT MUST BE ANCHORED TO THE WALL
USING FIFTEEN WALL ANCHORS SUITABLE FOR THAT PARTICULAR

WALL CONSTRUCTION.
75" 45"
P L
* 7I" > (-] | | _o °_
7" f 1P
XRACK-4SX | . _ _
L 211720 77 |
! PT R p— ]
& :55 94" 7"
9U - 88-1/2"
8U - 74-7/8"

% '
NOTES:

The images above show how to attach the MONKEY BAR WALL
MOUNT X-RACK to the wall using wall anchors. The wall anchors
used will depend on the wall construction. NOTE: All fifteen
anchoring locations must be used. The hardware used must be
equal to or greater than 200 Ibs. (91 kg) each.

SECURELY tighten all bolt connections in this step.

WALL VIEW

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

9u - 102-1/8"
8uU - 88-1/2"

23



STEP 11A (MONKEY BAR WALL MOUNT WITH HEADER
BOARD)

HEADER BOARD
(Not included)

N
™~
L

3/8" FLAT WASHER
(Not included)

3/8" LAG BOLT
For wood studs.
(Not included)

£

NOTES:

The images above show how to attach a header board to a typical
wall with wood studs spaced 16" on center. The anchors used will
depend on the wall construction. NOTE: All ten anchoring locations
must be used. The pull-out strength of the anchoring hardware used
must be equal to or greater than 200 Ibs. (91 kg) each.

SECURELY tighten all bolt connections in this step.

WARNING:
THE HEADER BOARD MUST BE ANCHORED TO THE WALL USING
TEN WALL ANCHORS SUITABLE FOR THAT PARTICULAR WALL

( 11-|1/2")

CONSTRUCTION.
32" 32" 32" 32"
a ra
[
i ] i
- 1 5-1/2"
H }
Eﬁil

9uU - 96-3/4"
8U - 83-1/8"

I R O R O R
1 2 3 4 5

10 20 30 40 50 60 70 80 90 100 110 120 130 140

6
150
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

II‘III‘I
7

160 170 180 190 200

24




STEP 11B (MONKEY BAR WALL MOUNT WITH HEADER
BOARD)

3/8" FLAT WASHER
(Not included)

HEADER

WARNING:

THE MONKEY BAR WALL MOUNT X-RACK MUST BE
ANCHORED TO THE HEADER BOARD USING ALL
TWELVE WALL ANCHORS.

e 3T———"

% 9u - 95-1/2"
8U - 81-7/8"

7

SECTION A-A
NOTES:

The images above show how to attach the MONKEY BAR WALL
MOUNT X-RACK to the header board from previous step using 3/8"
lag bolts. NOTE: All twelve anchoring locations must be used.
The pull-out strength of the anchoring hardware used must be equal
to or greater than 200 Ibs. (91 kg) each.

SECURELY tighten all bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

|
>

>

25



XRACK STORAGE SYSTEM

=

"‘A n

NOTES:

The XRACK has a wide range of attachments available for a
variety of configurations. This manual will illustrate these
attachments for there bolted connections. Some components
may be hidden for assembly clarity.

The following XRACK series 6' storage attachments are NOT COMPATIBLE with the attachment uprights.

26



XRACK STORAGE
SYSTEM

XRACK VERTICAL
WEIGHT STORAGE

XRACK VERTICAL ACCESSORY
STORAGE UPRIGHTS

XRACK 6' HORIZONTAL
WEIGHT STORAGE

XRACK 6' ACCESSORY TRAY

27




STEP 16 (OPTIONAL VERTICAL WEIGHT STORAGE)

—  NOTE:
The VERTICAL WEIGHT STORAGE can only
be assembled to a 4' or 6' RECTANGLE CROSS

=== === = e e i = e = e Y= = = = =T =Y

I
i
b
I
g
h s
5 o
8 o
8 I
[ 0 a
5 s
. 8 b
. 8 y
| . 8 0
. ”} g g
qp S 8
@} . , g 3
1 '> g " XRACK-9UVWS
0] °F
N5 <l J REPEAT 2X

< E i)

g Q}

§i: :; <
NOTES:

Some items have been hidden for assembly clarity.

If this is the only option being assembled to the X-RACK then
SECURELY tighten all bolt connections.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

1/2 X 4-1/2" BOLT

1/2 X 4-1/2" BOLT

1/2 X LOCK NUT

28



STEP 17A (OPTIONAL 6" ACCESSORY STORAGE, FLAT)

/7

* QO OO s O terCs Attt T CATA TR T

|

AV

ﬂ/
DI =W =" = = =T A== = = = =T = =T =T =T =T =T =Y =Y ="}

|
D

NOTE: ofe

The XRACK-6AT can o?

be assembled at an &

angle. (See next page). NOTE:

The 6' ACCESSORY
TRAY is shown assembled

S0 ettt trAt s te et Tt T T U

1/2 X 4-1/2" BOLT—\

1/2" WASHER
XRACK-9UVWS

NOTES:

If this is the only option being assembled to the X-RACK then
SECURELY tighten all bolt connections in this step and previous step.

Repeat this step for additional XRACK-6AT's or other attachments.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

REPEAT 2X

XRACK-6AT

1/2" LOCK NUT

29



STEP 17B (OPTIONAL 6" ACCESSORY STORAGE, ANGLED)

=)

3]
ORI

=
A
A\

S/

i
L
/
\

A

s O et s tetaters ettt thta Tt CaTa U
> e s |e e e s o

B
y/

y/

{/

/!\IZZ

=== == === === = = = = = = = Y= =)

NOTE: |°
Rail can be removed M

for larger dumbbells.
See diagram above

NOTE:
The 6' ACCESSORY
TRAY is shown assembled

1/2 X 4-1/2" BOLT—\

1/2" WASHER——

REAR RAIL REMOVAL

—  NOTE:

. P XRACK-9UVWS
m REPEAT 2X

If this is the only option being assembled to the X-RACK then
SECURELY tighten all bolt connections in this step and previous step.

Repeat this step for additional XRACK-6AT's or other attachments.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

To mount the XRACK-6AT at an
angle, use 3rd hole on top and
1st hole on bottom as shown.

—— XRACK-6AT

1/2" LOCK NUT

30



STEP 18 (OPTIONAL VERTICAL ACCESSORY STORAGE)

—  NOTE:
The VERTICAL ACCESSORY STORAGE can only
be assembled to a 4' or 6' RECTANGLE CROSS

1/2 X 4-1/2" BOLT

D= =" === = =A== A= A== = = = =T = ===

1/2" LOCK NUT

%::
&
&

REPEAT 2X

== == === == = = = = = = = = {="y="{=")

=

NOTES:
Some items have been hidden for assembly clarity.

If this is the only option being assembled to the X-RACK then
SECURELY tighten all bolt connections.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

31



STEP 19 (OPTIONAL 6°' HORIZONTAL WEIGHT STORAGE)

s D oL e err et e DTttt TATA TR

D—
\o=

1/2" LOCK NUT-

NOTE:
The 6' HORIZONTAL WEIGHT
STORAGE is shown assmbled

......................
e
s e o\ O OO OO O O AT TATA TATA T

s S O OO O G AT TR TR TR TATA TR

If this is the only option being assembled to the X-RACK then
SECURELY tighten all bolt connections in this step and previous step.

NOTES:

— XRACK-6HWS

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

XRACK-9UVAS

1/2 X 4-1/2" BOLT

1/2" WASHER

REPEAT 2X

32



OPTIONAL ATTACHMENT UPRIGHTS

NOTE:

o o ° o e o
TP L®L TR0 Leal sRL) Leo Eew

NOTE:

For the purpose of this illustration, the 4'/6'
DOUBLE CROSSES are shown. However,

the 4' NINJA CROSS, 4'/ 6' RECTANGLE
CROSS, 4'/ 6' SINGLE CROSS and 4'/ 6' TRIPLE
CROSS are assembled the exact same way.

e[]

There are many different lengths, widths, heights and options for X-RACKS. For the purposes of this assembly
guide, the attachment uprights are shown for the bolted attachments and accessories. The following steps will show
both the 8AU and 9AU when needed. Refer to previous instructions to assemble a particular rack configuration.

The following attachments apply only to the XRACK 8' and 9' Attachment Uprights.

33



ATTACHMENT
UPRIGHT 4" & 6
ATTACHMENTS

XCREATE 4'/ 6' STORAGE MODULES

XCREATE 4'/ 6' STORAGE MODULES

e

<~
|-
|- .
/

XCREATE 4' BALL
TARGET WALL

34

XCREATE 4'
MONITOR MOUNT

XCREATE 4' STALL BARS

~
e

XCREATE 4' BALL TARGET WALL PADS

XCREATE BARBELL STORAGE MODULES

XCREATE BARBELL STORAGE MODULES



ATTACHMENTS

XCREATE VBS10
VERTICAL BAR STORAGE (10 BARS)

XCREATE VBS5
VERTICAL BAR STORAGE (5 BARS)

XCREATE 8UVWSS
VERTICAL WEIGHT STORAGE UPRIGHTS

35

XCREATE VDS5 & XCREATE VDS4
VERTICAL DUMBBELL STORAGE

XCREATE BHSE
BALL HANGING STORAGE EXTENSION

XCREATE HSH
HANGING STORAGE HOOK

XCREATE BOSU SA
BOSU STORAGE ATTACHMENT

XCREATE-FRS6-8
FOAM ROLLER STORAGE



ATTACHMENTS

ATTACHMENT ANCHOR
DIP ATTACHMENT AND PLYOSTEP

XCREATE-SBDA
STALL BAR DIP ATTACHMENT

36




XRACK ATTACHMENT UPRIGHT

XRACK ATTACHMENT UPRIGHT —

[V I
o |0
A A
Nl N\
N s
N
7/

~
7/

6— _

—NOTE: Position and level attachments when tightening.

NOTES:

NOTE: XCREATE series 4'/ 6' attachments should
be installed FIRST using the hardware included.
Loosely assemble all attachments before
tightening.

——NOTE: NOT ALL ATTACHMENTS OR

NOTE: The attachment uprights feature slotted lower holes. The slots
allow for attachments to be bolted in both directions. The 8AU and
9AU uprights are compatible with both XRACK and XCREATE series
attachments in a variety of configurations.

Not all configurations may be compatible. This guide show the

uprights and attachments for their bolted connections.

Reference previous steps for more details on rack assembly.

CONFIGURATIONS ARE COMPATIBLE.

37



OPTIONAL 4' & 6 STORAGE ATTACHMENTS (9AU)

—— XRACK 9AU (3)

XCREATE 4BS
XCREATE 4AT

XCREATE 6BS
XCREATE 6TRAY

NOTES:

If more attachments will be assembled LOOSELY assemble
connections in this step.

If this is the only option being assembled to the X-RACK then
SECURELY tighten all bolt connections in this step and previous step.

1/2 x 1-3/4" WASHER (12)
T b
1 1/2 x 4-1/2" BOLT (6)

ﬁ 1" WASHER (36)
NN 1/2" LOCK NUT (24)
—

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

38



OPTIONAL 4' AND 6' STORAGE ATTACHMENTS (8AU)

fXRACK 8AU (3)
=)

XCREATE 4UBS

1/2 x 4-1/4" BOLT (18) =y _ _ |

§._ - [— —

- XCREATE 6UBS

e~y _ _

~ __ ]

- __ | ol

S XCREATE 6BS

ﬂ - XCREATE 6TRAY
=

XCREATE 4BBS

XCREATE 6BBS

NOTES:

If more attachments will be assembled LOOSELY assemble
connections in this step.

If this is the only option being assembled to the X-RACK then
SECURELY tighten all bolt connections in this step and previous step.

<P
ol

o
—

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

NOTE: Cross is NOT optional if a 4' / 6' accessory
is mounted in the highest position as shown.

1" WASHER (36)
1/2" LOCK NUT (18)

39



ACCESSORY TRAY LABELS

ATTACH DESIRED
LABEL TO EACH
ACCESSORY TRAY
SEE NOTE BELOW

4-304"

3/8"

NOTE:

ACCESSORY LABEL

XCREATE-6AT (3)—(]

P

P

bl -

i \==
\
\{

‘}‘Q

If you are a professional contractor installing this system for a facility,
leave these labels and instruction with manager or inquire what label

to attach to each accessory tray.

XCREATE 4TRAY (3)

40



MAT STORAGE AND ACCESSORY PINS

3/8" LOCK NUT (5)
8 % 3/8" FLAT WASHER (10)

UNIVERSAL HANGING STORAGE PEGS (5)

XCREATE-4BHS

)

|-

(o]
(¢

XCREATE-6BHS

BEFORE TIGHTENING NUT,
ADJUST MAT STORAGE
PIN TO DESIRED POSITION

XCREATE-UBSHP-6

NOTE:

For the purpose of illustration the XCREATE-4BHS is shown. The
XCREATE-4BHS, XCREATE-4CSB and XCREATE-6BHS can be
assembled the same way.

SECURELY tighten all connections in this step.

| o 1 ol N I N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

41



OPTIONAL MONITOR MOUNT

XRACK ATTACHMENT UPRIGHT (2)—

1/2 x 1-3/4" WASHER (8)
‘j/p/ _ -
1/2" x 4-1/2 BOLT (4) o

1/2 x 1" WASHER (gj/
1/2' LOCK NUT (8) —=— 1. .

XCREATE 4MM

GROMMET (4)

M6 BOLT 35MM (2)

NOTES:
SECURELY tighten all bolt connections in this step.

Reference the XCREATE Wall manual for standard configurations
of the monitor mount or for more details.
I‘III‘III‘III‘III‘II‘III‘III‘I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

MONITOR (NOT INCLUDED)

NOTE: BOLT LOCATION VARIES
DEPENDING ON MONITOR

42



OPTIONAL STALL BARS

CROSS (OPTIONAL)

XRACK QAUQ
—_— - e/.

NOTE: CROSS CAN NOT BE

INSTALLED OVER STALL BARS

1/2 x 1-3/4" WASHER (8)
1/2 x 4-1/2" BOLT (4) «jf” E L [l - -o— XRACK 8AU
. o] ﬁ
—Tk e 1/2 x 1" WASHER (40) I8
K - L= ol -
1/2 x 1" WASHER (40) - e
A/_L 1/2" LOCK NUT (24) ./*:,_ N
1/2" LOCK NUT (24 !
( ) " Th ] ’::..—-ﬂ'
-7 ./r”:a :::
—r 7 «—r "
—v - - ’::"é;
— 1=
—r ] «—r
—r - _::0—";
—v ] «—r
—r 7 _—-’——fé H
- u’—— J—
i|o ./0-"_":,,
—r ] u} '/.'"lz
./"”l ’
0 1/2 x 4-1/4" BOLT (20) N
0
> XCREATE STALL BARS
NOTES:
If more attachments will be assembled LOOSELY assemble
connections in this step.
If this is the only option being assembled to the X-RACK then
SECURELY tighten all bolt connections in this step and
previous step.
I‘III‘III II‘III‘II IIIIII‘I
1 2 3 4 5 6 7
10 20 30 40 50 60 7 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

1/2 x 4-1/4" BOLT (20)

XCREATE STALL BARS

43



OPTIONAL BALL TARGET WALL PADS (STEP 1)

NOTE DIRECTION OF ICON
BEFORE INSTALLING HOOKS

XCREATE-4BTWP

TN 40-32 X 9/16" SCREW (8)
HOOK (4)

NOTES:
SECURELY TIGHTEN, DO NOT OVERTIGHTEN bolted connections in this step.

Repeat this step for all ball target pads.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

44



OPTIONAL BALL TARGET WALL PAD MODULE

9 ASSEMBLED
I SECTION VIEW

NOTE:
ALIGN AND HOOK BALL
- TARGET PADS OVER STALL

v BAR CROSSMEMBERS.
/ PRESS PAD DOWN TO LOCK
INTO PLACE
o |
. U
o XCREATE-4BTWP
ol
o ‘-:I,H,
Q|
olff
ggn XCREATE STALL BARS

NOTES:

The XCREATE 4' STALL BARS ARE REQUIRED. Reference
previous steps for installing the stall bars.

Ball target wall pads can be removed and replaced as needed.

NOTE:

WHEN INSTALLING MULTIPLE
PADS ALWAYS START WITH
THE LOWEST PAD.

45



OPTIONAL BAR STORAGE ATTACHMENTS

XRACK ATTACHMENT UPRIGHT (2)

5
IG *
) /}‘ . | e 1/2x4-1/4"BOLT (8)
1/2 x 1" WASHER (i:l/' . [f/ =
1/2" LOCK NUT (8) Ik Al TH:
. _.// /
| r /4-: .
'R 4// “ /
././“ —t "~ ;[ o
0
. dg/ ’
-/‘T%L
0
> XCREATE VBS5—

NOTES:

For the purpose of illustration the 9AU is shown the 8AU is
assembled the exact same way.

SECURELY tighten all bolt connections in this step and
previous step.

XRACK ATTACHMENT UPRIGHT (2)—

. q
| /% | e 12x4-1/4"BOLT (8)
N =il
\
1/2 x 1" WASHER (16
X ( ) ° B S _ / /
= ol o
1/2" LOCK NUT (8) |
\
53 = | =
- — / /
-Lh e 1
Vo
8
- >
XCREATE VBS10—

I N I N
1 3 4 5

2
10 20 30 40 50 60 70 80 90 100 110 120 130
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

III‘III‘I
6 7

140 150 160 170 180 190 200

46



OPTIONAL BAR STORAGE ATTACHMENTS

XRACK ATTACHMENT UPRIGHT (2)—

——1/2 x 4-1/2" BOLT (4)

1/2 x 4-1/2" BOLT (4)

112" LOCK NUT (2 1/2 x 1-3/4" WASHER (8)
1/2 x 1-3/4" WASHER (8) gﬁ/'/'—/ OCKNUT (20)

\

\

\

A\
\

\

1/2 x 4-1/4" BOLT (16)

\
\

Yy

\

A

1/2 x 1" WASHER (32)

\

%

\

-
M

\

\

BB RN
BOW RN

XCREATE VBSC (OPTIONAL)

——XCREATE VBS5
XCREATE VBS10—

NOTES:

XCREATE VBSC (OPTIONAL)J

For the purpose of illustration the 9AU is shown. The 8AU is
assembled the exact same way.

If more attachments will be assembled LOOSELY assemble
connections in this step.

If this is the only option being assembled to the X-RACK then
SECURELY tighten all bolt connections in this step and
previous step.

XRACK ATTACHMENT UPRIGHT (2)

v

| o 1 ol N I N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

RN

1/2" LOCK NUT (20)

\

1/2 x 4-1/4" BOLT (16)

1/2 x 1" WASHER (32)

47



OPTIONAL VERTICAL WEIGHT STORAGE

XRACK ATTACHMENT UPRIGHT (2)

. ’.’/
v.,//:/*’/
9 /’/:‘ %
j(C| /,/"'/’/ N /
oo _— ’/':0 I T
:::// //’,4’/
/ L ,’//,
-1l = L _4 %’
//:n ’/"5 -
‘/\//,/"/ N ,4’;
‘/./’ //”",
— Y / b ,’//,
" ,‘*o/ /,//‘ |~
_ e ’/"ﬂ -
- /"/ % ’.//
././’/ 0 /” //
o - -
- = |
_ e /,//‘. | —
-TI° ,,/"/’/ /
./0/ - —T° _ - //— 1/2 X 5-3/4" BOLT (20)
— e
— " / «* “ //2 ,’/// ]
— Y -T1° / L— " W[ - 1/2 x 1" WASHER (40)
-1l _—TIL--" ¥
//’/1Il
— Y “ / :::// &n
\
— Y /“"/ <\%‘9
— o
Vo
4
" >>
1/2 LOCKNUT(ZO)—././
—XCREATE 8UVWS (2)

NOTES:
SECURELY tighten all bolt connections in this step and
previous step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b




OPTIONAL STORAGE ATTACHMENTS

XRACK ATTACHMENT UPRIGHT (2)

XCREATE 4BHSE

| 1/2 x 4-1/4" Bolt (4)

L/,—1/2 x 3-1/4" Bolt (2)
Tl -- 1/2 x 1" WASHER (8)

././ :t °
1/2" LOCK NUT (4) —s—

XCREATE HSH

JA
67— - - Z—— - =
) -3 L) ° °

NOTES:

SECURELY tighten all bolt connections in this step and previous step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

49



OPTIONAL STORAGE ATTACHMENTS

XRACK ATTACHMENT UPRIGHT (2)

BOSU BALL (NOT INCLUDED)

P qep

XCREATE BOSU-SA

/'/ 1/2 x 4-1/4" Bolt (2) 4

o
°

1/2" LOCK NUT (2) —‘/; 1/2 x 1" WASHER (4)

‘. : i

1 {s
o ' , .
NOTES:
SECURELY tighten all bolt connections in this step and
previous step.
I ‘ I ‘ I ‘ I ‘ I ‘ [ ‘ I ‘ L1 ‘ I
1 2 3 4 5 6 7

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b




OPTIONAL STORAGE ATTACHMENTS

XRACK ATTACHMENT UPRIGHT (2)

1/2" FLAT WASHER (4)

1/2" LOCK NUT (2) —8—s—|
—p |

1/2 x 4-1/4" Bolt (2)
XCREATE-FRS6-8

Q’i—:fi

NOTES:

SECURELY tighten all bolt connections in this step and
previous step.

1/2" LOCK NUT (4) —8—s—

°
>

XRACK ATTACHMENT UPRIGHT (2)

1/2" FLAT WASHER (8)

1/2 x 4-1/4" Bolt (4)

2

4
10 20 30 40 50 60 70 80 90 100 110 120

I N I N
1 3 5

130

140

.| XCREATE-FRS6-8 (2)
ofe —] |
ofe
ol e A !
< afe
o
b
[ ‘ 1 ‘ I
6 7
150 160 170 180 190 200
51




OPTIONAL STORAGE ATTACHMENTS

—— XRACK ATTACHMENT UPRIGHT (2) XRACK ATTACHMENT UPRIGHT (2)

3

J- . ;, 6" FOAM ROLLER (6)
Ee" FOAM ROLLER (8) - N b

O
e
7
(==
e
\7

XCREATE-FRS6-8 XCREATE-FRS6-8 (2)

NOTES:

SECURELY tighten all bolt connections in this step and
previous step.
I‘III‘III‘III‘III‘II‘III‘III‘I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b




OPTIONAL VERTICAL DUMBBELL STORAGE

XRACK ATTACHMENT UPRIGHT (2) —

. /
,S /:,n/
. ////’l
N ﬁ: L -~ |
| P
| P /I :’//
_ e |
— " =
/ T
- A il
././’ L — AN
- v |
" = “ &--+~= 1/2 X 4-1/4" BOLT (16)
J. -1 -~ ]
/:-./ W. —_ —t
" — .1 1/2 x 1" WASHER (32)
“olll.= T
JLL
e e
— [ s XCREATE VDS4
1/2" LOCK NUT (16) —e— " <?@)
XCREATE VDS5
NOTES:
SECURELY tighten all bolt connections in this step and
previous step.
I‘||I‘III‘||I‘III‘I|I‘III‘III‘I
1 2 3 4 5 6 7

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

53



OPTIONAL PLYOSTEP AND DIP ATTACHMENT

XRACK ATTACHMENT UPRIGHT

XRACK ATTACHMENT UPRIGHT —

1/2 x 1" WASHER (4)
1/2" LOCK NUT (2)

4[p
| 1 .
b \ <P
:E¥1/2 x 4-1/4" BOLT (2) Eé)
A &

— XCREATE ATTACHMENT ANCH

(e]

R

NOTES:

SECURELY tighten all bolt connections in this step and
previous step.
I‘III‘III‘III‘III‘II 7 1T [ T 1 1T [ 1
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

XCREATE-AAD —

54



OPTIONAL STALL BAR DIP ATTACHMENT

NOTES:

78/

XCREATE-SBDA

g

Bps'

NOTE:
CENTER STALL BAR DIP ATTACHMENT AND
HOOK BUMPERS OVER STALL BARS.

TO REMOVE LIFT UP AND PULL STRAIGHT

U OUT.
o i QH,Q
o
off
& ,7 XCREATE STALL BARS

The XCREATE 4' STALL BARS ARE REQUIRED. Reference
previous steps for installing the stall bars.

Ball target wall pads can be removed and replaced as needed.

ASSEMBLED VIEW

55



OPTIONAL 4' CABLE STATIONS - 4SRM, 4LPDM, 4CCM

9AU 9AU
4" SEATED ROW MODULE 4 LAT PULL DOWN MODULE
i :
L
: : :
-7z ! ﬁ

8AU 8AU
4' SEATED ROW MODULE 4' LAT PULL DOWN MODULE

NOTES:

The XCREATE 4SRM, 4LPDM, and 4CCM can be assembled
to the 8AU and 9AU. See next step for details on mounting to
the uprights. For the following steps of assembly refer to the
XCREATE module manual for the model being assembled.

9AU
4' CABLE COMPONENT MODULE

8AU
4' CABLE COMPONENT MODULE

)
g

56



OPTIONAL 4' CABLE STATIONS - 4SRM, 4LPDM, 4CCM

XRACK 9AU (2) ——

Cross (Optional)

/"/'
/"/-
—*-

TOP BOOM SUPPORT — || | —

¢ S WS
.

1/2 x 1" WASHER (16) “

1/2" LOCK NUT (8) —= _«—o
«— ]

BASE SUPPORT

NOTE: XRACK Boots can NOT be used. Direction
of upright feet MUST be in the position shown
above.

NOTES:
LOOSELY tighten bolt connections in this step.

For further instruction refer to the XCREATE manual
associated with the module that is being assembled. The
Modules are assembled the exact same way.

XRACK BOOTS CAN NOT BE USED in this step

NOTE: CROSS CAN NOT
BE INSTALLED ABOVE
TOP BOOM SUPPORT—

TOP BOOM SUPPORT

XRACK 8AU (2) 1

_ |
' R
g []
1/2 x 1" WASHER (8)
/ - /’
~ | — 1/2 x 4-1/4" BOLT (4)
1/2" LOCK NUT (4) —— _
«—
>

BASE SUPPORT

——NOTE: XRACK Boots can NOT be used. Direction
of upright feet MUST be in the position shown
above.

I N I N
1 2 3 4 5

10 20 30 40 50 60 70 80 90 100 110 120 130

III‘III‘I
7

6
140 150 160 170 180 190 200

57



GENERAL ATTACHMENT OPTIONS

— %)

NOTE:

There are many different lengths, widths, heights and options for X-RACKS. For the purposes of this assembly
guide, the attachments are shown for the bolted connections.

The following attachments apply to both the standard XRACK uprights and the Attachment Uprights
unless specified.

58



GENERAL
ATTACHMENTS

BT
BALL TARGET

FPU
FLYING PULL UP ATTACHMENT

UBPA
UPPER BAND PEG ATTACHMENT

@
74

RCK
ROCK CLIMBING KIT

59

UHBM
UNIVERSAL HEAVY BAG MOUNT

XERT
RELENTLESS ROPE TRAINER

XRR-SKI
RELENTLESS RIPPER

LBPA
LOWER BAND PEG ATTACHMENT



GENERAL

ATTACHMENTS

\_/ &‘
HMGRT
BRA HORIZONTAL MOUNT GROUND GRT DP
BATTLE ROPE ANCHOR ROTATIONAL TRAINER GROUND ROTATIONAL TRAINER DOUBLE PLAY

P
TRIPLE PLAY

f

2 C

7 C

==

C
[
2C

4

(]

BCSA
BAR CATCH STORAGE ATTACHMENT

XCREATE-HMSC

MAGNETIC SUSPENSION CLIP

60



OPTIONAL BALL TARGET

I

A

/ e~ 5
- ) u |
l\ﬁh/"q :
\: 1 M
1o = N ﬂ I]
) = i% E :
0 @ NOTE: g =.
I 0 Discard these . L
N/ two BOLTS. H BT-103
| < o b
y | 172 wasHER
E .
R H : (] Y
o m [ n S . -
| : . o < L} 1/2xe-1/4"BOLT g
. l] =377 0 %.
iw . ) o [ -
'§' g —
i A Al
o [? ' A !
‘ NOTE: ,
NOTE - The BOLTS must be |
Loosen and remove BOLTS assembled from this side. , 00—
WASHERS and NUTS. , I
NOTE: LY
New longer bolts 172" LOCK NUT
NOTE: NOTE:
Re-use WASHERS and
SECURELY tighten all bolt connections in this step. NUTS from previous step.
The 9U is shown, follow the same steps for assembling to the
8U, 8AU, and 9AU
| ‘ [T ] ‘ [T ] ‘ [T ] ‘ [T ] ‘ [ [T ] ‘ [T ] |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 9 100 110 120 130 140 150 160 170 180 190 200

61



OPTIONAL FLYING PULL-UP

XRACK-4FPU

NOTE:
Loosen and remove BOLTS,
WASHERS and NUTS

REPEAT 2X NOTE:
Use additional BOLTS (2),
WASHERS (4) and NUTS (2)

NOTE:

LOOSELY tighten all bolt connections in this step.

The 9U is shown, follow the same steps for assembling to the
8U, 8AU, and 9AU

I N I N o
1 2 3 4 5 7

6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

@

NOTE:
Re-use BOLTS, WASHERS and
NUTS from previous step.

REPEAT 2X

1/2 X 4-1/2" BOLT

NOTE:
The BOLTS must be
assembled from this side. —

62



OPTIONAL FLYING PULL-UP

NOTE:
The FLYING PULL-UP
BARS are shown assembled

1/2" WASHER

1/2 X 3-1/4" BOLT—9©

REPEAT 4X

NOTE:

SECURELY tighten all bolt connections in this step and previous step.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

63



OPTIONAL UPPER BAND PEG ATTACHMENT

-
S )

P
u

& 1/2" LOCK NUT

=
Iy /} \
”/ S ‘/
e ; 1/2" WASHER B ‘ é
- . o i ° (8
/ -a a --
NOTE: 2 |
& ° " | »
Loosen and remove BOLTS) o 1/2 X 4-1/2" BOLT y / 8
WASHERS and NUTS Tt e / RN
REPEAT 2X e 'l 'l
//@ 0
NOTE: S
a Re-use BOLTS,WASHERS a
NOTE: 3 and NUTS from previous step |
. . . . XRACK-UBPA
SECURELY tighten all bolt connections in this step. cru REPEAT 2X
The 9U is shown, follow the same steps for assembling to the
8U, 8AU, and 9AU
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [ [T 1 ‘ 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b 64




OPTIONAL ROCK CLIMBING KIT

XRACK-RCK

NOTE:
Re-use BOLTS, WASHERS
and NUTS from previous step

Loosen and remove BOLTS,
WASHERS and NUTS

L—1/2 X 4-1/2" BOLT

NOTE:

SECURELY tighten all bolt connections in this step.
| ] ‘ 1 ‘ 1 ‘ ] ‘ [ ‘ 1 ‘ 1] ‘ |
1 2 3 4 5 7

6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200




OPTIONAL UNIVERSAL HEAVY BAG MOUNT -
STRAIGHT

@
1/2" WASHER ,‘~.\“ .
1/2" LOCK NUT 6 g °
l@? \43
QL\\\ l‘ u@
ofle .“o
.\@\ok q‘r‘w a5 NOTE:
T=-- \ Re-use BOLT, WASHERS
© pola ~ <‘ and NUT from previous step
NOTE: 9 Ol |, o
Loosen and remove BOLT, °l° "" UHBM
WASHERS and NUT. g
[ 3
g 1/2 X 4-1/2" BOLT
5 b
gl g
NOTE ~_
SECURELY tighten all bolt connections in this step. NOTE:
Use additional BOLT (1),
The 9U is shown, follow the same steps for assembling to the WASHERS (2) and NUT (1)
8U, 8AU, and 9AU
rr 1ttt 1 1 11 1 17 17 1T 1T 77T T 1 7 1T [ T 1 1T [ 1
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b 66




OPTIONAL UNIVERSAL HEAVY BAG MOUNT STRAIGHT

UHBM

A

-
\/

HBT

N

67



OPTIONAL UNIVERSAL HEAVY BAG
MOUNT - ANGLED

1/2" LOCK NUT

o
€l
afle
’
|® . .
° L\ - .
o || & N
o -
NOTE: @ ||
Loosen and remove BOLT, olle| 172" WASHER E
WASHERS and NUT 1/2 X 4-1/2" BOLT ﬁ
;
9]
NOTE: JE :
g

SECURELY tighten all bolt connections in this step.

\_d_/

The 9U is shown, follow the same steps for assembling to the
8U, 8AU, and 9AU

I [T 1 [T 1 [T 1 [T 1 [ [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

140 150 160 170 180 190 200

NOTE:

Re-use BOLT, WASHERS
and NUT from previous step

UHBM

NOTE:
Use additional BOLT (1),
WASHERS (2) and NUT (1)

68



OPTIONAL UNIVERSAL HEAVY BAG MOUNT ANGLED

UHBM

T—HBT

A
Iﬂllﬂllﬂllﬂlﬂ;llﬂtlﬂlldﬂ.lﬂlﬂlﬂlﬂlﬂlﬂlﬂlﬂlﬂlﬂl‘l‘ulululv//

uoo.\

69



OPTIONAL RELENTLESS ROPE & RELENTLESS RIPPER

Relentless Ripper

Relentless Rope

\
v/

NOTE:

XRACKS offer a wide range of cross configurations and attachment location options for the

RELENTLESS RIPPER and RELENTLESS ROPE.

The following steps cover a range of mounting scenarios. Where possible mount the

90" RECOMMENDED
MOUNTING HEIGHT

attachments as close as possible to the recomended height shown above.

70



OPTIONAL RELENTLESS ROPE / RIPPER - UPRIGHT MOUNT

1/2" LOCK NUT (2)—.].

MOUNTING BRACKET

T~———1/2 X 4-1/2" BOLT (2)

1/2" WASHER (4)

= 0O ettt ertettr et Tr ottt CR T T

d|P |
<P | S
=i

NOTE:

The RELENTLESS RIPPER and RELENTLESS ROPE are
assembled the exact same way.

SECURELY tighten all bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

71



OPTIONAL RELENTLESS ROPE / RIPPER - UPRIGHT
MOUNT

RELENTLESS RIPPER

1/2 x 1-1/4" Bolt (2)—/%

NOTE: Loosely install bolts until
the bolt head is approximatly 1/2"
from the plate.

U
NOTE:
The RELENTLESS RIPPER is shown. The RELENTLESS ROPE .
is assembled the exact same way. \E—)

LOOSELY tighten all bolt connections in this step.

| o 1 ol N I N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

NOTE:

Using the bolts from the previous step,
hang the RELENTLESS RIPPER from
the slotted holes in the mounting
bracket .

72



OPTIONAL RELENTLESS RIPPER / ROPE - UPRIGHT MOUNT

— 1/2" WASHER (4)

1/2 X 1-1/4" BOLT (4)

RELENTLESS RIPPER

1/2" FLANGE NUT (4)

VLY LY

NOTE:
The RELENTLESS RIPPER is shown. The RELENTLESS ROPE is assembled the exact same way.

SECURELY tighten all bolt connections in this step, including the bolts from the previous step.
I [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b 73




OPTIONAL RELENTLESS ROPE / RIPPER - CROSSMEMBER MOUNT

RELENTLESS ROPE
1/2" WASHER

1/2 X 4-1/2" BOLT (4)

S BN
SN

slotted holes for assembly. Two

A
E; NOTE: Use the top and bottom

:
;
g bolts go above the tube and two
g below the tube.
3
0
0
5 ’>
: 4l
0
0
: ?
D <_5;‘r>

NOTE:
The RELENTLESS ROPE is shown. The RELENTLESS RIPPER is assembled the exact same way.

SECURELY tighten all bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

—— MOUNTING PLATE

1/2" FLANGE NUT (4)

74



OPTIONAL RELENTLESS ROPE / RIPPER - MONKEY
BAR CROSS MOUNT

y —
CWOW-¥-J-1-1-Y-7-1-T-7-1-1-1-1-1-1-T-1-TJ [

CNCECMCN -¥--Y-1-Y-T- YT Y- T- T T J-T- J- J- J-T- 1= 1

——XERT

1/2" LOCK NUT < ‘
1/2" WASHER —~ i: ?
NOTE: | xrack-smex
Loosen and remove BOLTS, NOTE:
WASHERS and NUTS. Use the two ~
center slots
NOTE:
The RELENTLESS ROPE is shown, the RELENTLESS RIPPER NOTE:

is assembled the exact same way. Re-use BOLT, WASHERS

SECURELY tighten all bolt connections in this step.
I‘Ill‘lzll‘lél‘l‘tll‘lfls‘III‘I;I‘I

6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

and NUT from previous step. =

1/2 X 4-1/2" BOLT

75



OPTIONAL XCC ATTACHMENT - BASE TO ATTACHMENT UPRIGHTS

1/2 x 4-1/2" BOLT (2)

——XRACK ATTACHMENT UPRIGHT

NOTE: Level base before
securely tightening.

Ko = ==

1/2" LOCK NUT (2)

XCC-103 BASE

1/2 x 1-3/4" WASHER (4)

NOTES:

For further instruction refer to the XCC-103 manual. The remaining steps are
assembled the exact same way.

For mounting to standard XRACK uprights refer to the XCC-103 manual.
I [T 1 ‘ [T 1 [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b




OPTIONAL LOWER BAND PEG ATTACHMENT (XRACK UPRIGHT)

J

y NN
e A

4 \\\_
N\

e —ar //\_
—— \=\\=

CDEEW-N-0-0-0-Y-7-J=0=0=J=T=J=T=T=J=T §[=T-T}
D
IONIIETIAN
AN
[
o O O-0%
A\

Lo O Do [+ Ca Lo Le Ce Lo Ce O Dv D D D Do
g\ﬂ
—
)
[ [
» <

XRACK-LBPA

/
A
Y

i

1/2" LOCK NUT
SN

&)

"’)
e UL

1/2 X 4-1/2" BOLT

2
o ')'
o

1/2" WASHER

. O OO0

NOTE:

SECURELY tighten all bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

pobwbomodwdidoateolooiwbmtwbemodeatoe oo botmboodoato oot o im b dddootoe oo bw b bl 77



OPTIONAL LOWER BAND PEG ATTACHMENT (ATTACHMENT UPRIGHT)

XRACK ATTACHMENT UPRIGHT @
q - b
o
o
o
q - b
o
- ST~ D .
S —~— ., N 28
o o v \
7 A\\ O
of o
—-® °
__ o —
J—
1o i ® lll
BT | [~ OO0 I°
== y qu g Ib
1/2" LOCK NUT (4)

1/2 x 4-1/2" BOLT ( ) —e— "~
1/2 x 1-3/4" WASHER (8) Position Lower Band Peg attachment until

the base is firmly touching the floor before
tightening.

NOTE:

SECURELY tighten all bolt connections in this step and
previous step.
I‘|II‘III‘III‘III‘III‘III‘III‘I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b




OPTIONAL GROUND ROTATIONAL TRAINER - HORIZONTAL MOUNT

XRACK-LBPA

NOTE:

1/2 X 4-1/4" BOLT

=0

=

@\

—
i,

o awey: ol
_" AR
[—Y [\

0
e & 0 TrDrDeTh DD D Do Tl ATR Ty

7/

® s ct DAt e A i D Th Th TR Th Th

1/2" WASHER
1/2" LOCK NUT

SECURELY tighten all bolt connections in this step.

10 20

I
1

| 1 ol N ol N 1 |
2 3 4 5 6 7
30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

s D Dttt thAtesth e T T ThTA TR TR

b=

S O r Mttt thThta T

b=

79



OPTIONAL GROUND ROTATIONAL TRAINER - VERTICAL MOUNT

[T
d
1
dJ
1/2" WASHER d 1/2 X 4-1/4" BOLT
. \
: of . /
L8 || o /
[> _ -
o
3 [/ € il
1/2" LOCK NUT > J/ &
~ 1o
é// e
) X
GRT (g

NOTE: i

The GRT can be assembled to the attachment uprights the exact same way.
Center and level attachement before tightening.

SECURELY tighten all bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

-
*l Lrvrh AR e RATATRA TR TR LR LU TR

80



OPTIONAL BATTLE ROPE ANCHOR - VERTICAL MOUNT

1/2 X 4-1/4" BOLT

1/2" WASHER

1/2" LOCK NUT

NOTE:

The BRA can be assembled to the attachment uprights the exact same way.
Center and level attachment before tightening.

SECURELY tighten all bolt connections in this step.
I [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b 81




OPTIONAL BATTLE ROPE ANCHOR - HORIZONTAL MOUNT

G

g
% [ ——1/2 X 4-1/4"BOLT

o [J [ e [ [ (o DN [s Lo [8 O v [ [
-

o o o [J Seo T« Do [ D Tia [ Do Ov Do D O O Do L0 Do O

XRACK LBPA

1/2" WASHER
NOTE: L 1/2" LOCK NUT

SECURELY tighten all bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200




OPTIONAL DOUBLE PLAY WHEN LOWER BAND PEG ATTACHMENT IS ASSEMBLED

DP ADAPTER 1/2" LOCK NUT

1/2" WASHER

1/2 X 4-1/4" BOLT

NOTE:
SECURELY tighten all bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

83



OPTIONAL DOUBLE PLAY

1/2" LOCK NUT

1/2" WASHER

1/2 X 4-1/4" BOLT

NOTE:

The DOUBLE PLAY can be assembled to the attachment uprights the exact same way,
Center and level attachment before tightening.

SECURELY tighten all bolt connections in this step.
| ‘ I L ‘ I ‘ N ‘ T ‘ T ‘ 1 ‘ |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

84



OPTIONAL TRIPLE PLAY

1/2 X 4-1/4" BOLT

1/2" LOCK NUT

1/2" WASHER

The TRIPLE PLAY can be assembled to the attachment uprights the exact same way.
Center and level attachment before tightening.

SECURELY tighten all bolt connections in this step.
| [T 1 [T 1 ‘ T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

85



OPTIONAL BAR CATCH STORAGE ATTACHMENT

BOLT COVER (4) 3
0 BCSA { .
1/2 X 3-3/4" BOLT (4) ¢ .
o E . \@h
%\@\ 1/2" LOCK NUT (4) b . ’
ﬁ ]
9 - o _
: ~; ;
0 : 1N ]
\E ) C—
0 8 =~e|.
§ (e @
A 0 ’
|
ﬁ °
8 : '
i, ;
| | |
oflo <= » o
3 Lk
S

NOTES:

SECURELY tighten all bolt connections in this step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

86



OPTIONAL BAR CATCH STORAGE ATTACHMENT

@%

J V%\%:g.

ﬁﬁﬂﬁﬂﬂﬁﬂﬂﬁlﬂﬂrﬂﬂﬂlﬂﬂﬂﬂﬂn

87



OPTIONAL MAGNETIC SUSPENSION STORAGE

s

Dok
T2\ 0
{

==
XN,
I\

I
. /
L 7 - e o o
.«
L L= o o [Ga o [T o e Lo [0 Lo D L0 L300 L0 L [0 L0 L

/

/N
\V4

'\Q.-.

il

NOTE: %

Suspension storage clip can be positioned to desired height.

The 9U is shown, follow the same steps for assembling to the
8U, 8AU, and 9AU
I‘|II‘III‘III‘III‘III‘III‘III‘I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

88



OPTIONAL BAR SUPPORTS

NOTE:
— 4
WARNING LABEL > H
Insert BAR SUPPORTS into .
desired slots on UPRIGHTS. '
Push down to lock in place |4
Y s
4 s
d
N 3
3
5
3
¢ g g
b * a
XRG2 BS-101 ﬂ g b
. 5 g
o g f
To remove BAR SUPPORTS from ol g 3
UPRIGHTS, pull SPRING PIN out . ?? r 3
to unlock. Lift up and pull out ) g
b
) 1
a ,
a °
) |
b 0
b
b
0!

NOTE:

The 9U is shown, follow the same steps for assembling to the 8U.

This attachment is NOT COMPATIBLE with the XRACK-8AU or XRACK-9AU. 89



OPTIONAL BAR CATCHES

— =,

NOTE:
The 9U is shown, follow the same steps for assembling to the 8U.

This attachment is NOT COMPATIBLE with the XRACK-8AU or XRACK-9AU.

Insert BAR CATCHES into
desired slots on UPRIGHTS.
Push down to lock in place =™ ]

— To remove BAR CATCHES from
UPRIGHTS, pull SPRING PIN out
to unlock. Lift up and pull out

20



OPTIONAL DIP ATTACHMENTS

NOTE:

‘Q‘\

A Qe e

Z

OTE:
WARNING
LABEL

—Insert DIP ATTACHMENTS
into desired slots on UPRIGHTS.
Push down to lock in place

To remove DIP ATTACHMENTS
from UPRIGHTS, pull SPRING
PIN out to unlock. Lift up and
pull out

TS et tr e LALRLATATATATATATA TR

%'_Z

The 9U is shown, follow the same steps for assembling to the 8U.

This attachment is NOT COMPATIBLE with the XRACK-8AU or XRACK-9AU.

=)

T S S S O SRR OCR R CACRLATALATRTATRA TR TR

Qf.ﬂii

91



OPTIONAL SQUAT HANDLES

Insert SQUAT HANDLES
into desired slots on UPRIGHTS.
Push down to lock in place

d
dl
y
fp" _
g
f
/
g
XSHA
— To remove SQUAT HANDLES ﬂ
from UPRIGHTS, pull SPRING o[22
PIN out to unlock. Lift up and §-‘/ ’
pull out °l
)

NOTE:

The 9U is shown, follow the same steps for assembling to the 8U.

This attachment is NOT COMPATIBLE with the XRACK-8AU or XRACK-9AU.

=0 Tt Te e e Te TSRS TR TR TR TR TR T TR SR

Rz

s e Sreeetrertr e e AT CATATATATATR TR

%'_'_

92



OPTIONAL BAR CATCH STRAPS

Insert BAR CATCHES into
desired slots on UPRIGHTS.
Push down to lock in place

S=S=S-%-3

NS SN

4

‘“‘ﬂ\

S T e o o o o oy

—— =

To remove BAR CATCHES from 'A
UPRIGHTS, pull SPRING PIN out
to unlock. Lift up and pull out

NOTE:

The 9U is shown, follow the same steps for assembling to the 8U.

This attachment is NOT COMPATIBLE with the XRACK-8AU or XRACK-9AU.

XRACK-9U

XRACK-4BCS

R NEDND/

S-S5 5 -3 3-S5 S S-S - A S S-S S-S S oSN S

93



MAINTENANCE:
NUTS/BOLTS: Inspect periodically, tighten and/or adjust as needed.
SPRING PINS: Check that spring pins fully engage the hole when released.

FRAME: Wipe down frame with a damp cloth.

%
bl

b o+

g .
b Y p
WARNING LABEL HE 1. g
l":' n
‘l”' SPRING b
j PIN /
p 0
i fn
b 3
g b
g U—WARNING LABEL E
I ) . n
Torque Fitness b i g
11201 Xeon Street NW Ste 101 . ‘I f
Coon Rapids, MN USA 55448 'L | &2 :
www.torquefitness.com = 4 S S
763-754-7533 (8:30 am — 5:00 CST). b I

&2 &

For sales: sales@torquefitness.com
For service: service@torquefitness.com

u https://twitter.com/TorqueFithessHQ
https://www.instagram.com/torquefitnessusa/
ﬂ https://www.youtube.com/c/TorqueFitness/

n https://lwww.facebook.com/torquefitness/ 94



	Cover
	Drawing View272

	Warnings
	General Notes
	TOC
	XRACK BOOTS
	Drawing View273
	Detail View EL (1 : 8)

	FS CP
	Drawing View283

	FS A1
	Drawing View282
	Detail View CM (1 : 18)

	FS ANCHOR 1
	Drawing View287

	WM CP
	Drawing View288

	WM A1
	Drawing View289
	Detail View CM (1 : 18)

	WM ANCHOR 1
	Drawing View291

	WM ANCHOR 2
	Drawing View294
	Drawing View300

	WM ANCHOR 3
	Drawing View303
	Drawing View304

	WM ANCHOR 4
	Drawing View307
	Drawing View311
	Section View A-A

	FSMB CP
	Drawing View315

	FSMB A1
	Drawing View313
	Detail View CM (1 : 18)

	FSMB A2
	Drawing View316
	Detail View CR (1 : 12)

	FSMB ANCHOR 1
	Drawing View319

	WMMB
	Drawing View320

	WMMB A1
	Drawing View321
	Detail View CS (1 : 20)

	WMMB A2
	Drawing View324
	Detail View CT (1 : 11)

	WMMB ANCHOR 1
	Drawing View327

	WMMB ANCHOR 2
	Drawing View328
	Drawing View329

	WMMB ANCHOR 3
	Drawing View330
	Drawing View331

	WMMB ANCHOR 4
	Drawing View335
	Drawing View336
	Section View A-A

	XRACK STORAGE COVER
	Drawing View611

	XRACK STORAGE
	Drawing View591
	Drawing View592
	Drawing View593
	Drawing View594
	Drawing View595

	UVWS
	Drawing View342
	Detail View EK (1 : 12)

	XRACK 6AT A1
	Drawing View343
	Detail View EJ (1 : 10)

	XRACK 6AT A2
	Drawing View344
	Drawing View402
	Detail View EI (1 : 10)

	XRACK UVAS
	Drawing View348
	Detail View EH (1 : 12)

	XRACK 6HWS
	Drawing View349
	Detail View EG (1 : 8)

	AU COVER
	Drawing View608

	AU ATTACHMENTS
	Drawing View584
	Drawing View585
	Drawing View586
	Drawing View587
	Drawing View588
	Drawing View589
	Drawing View622
	Drawing View626

	AU ATTACHMENTS A2
	Drawing View549
	Drawing View550
	Drawing View551
	Drawing View552
	Drawing View553
	Drawing View554
	Drawing View555
	Drawing View556
	Drawing View651

	AU ATTACHMENTS A3
	Drawing View647
	Drawing View648
	Drawing View649
	Drawing View658

	AU BOLT NOTE
	Drawing View473

	AU 4'&6' STORAGE A1
	Drawing View442

	AU 4'&6' STORAGE A2
	Drawing View500

	AT LABELS
	Drawing View533
	Detail View BU (1 : 8)

	UBSHP
	Drawing View633
	Drawing View634
	Drawing View635
	Drawing View636
	Drawing View637
	Drawing View638

	AU 4MM
	Drawing View458
	Drawing View460
	Drawing View461
	Detail View EN (1 : 7)
	Detail View EQ (1 : 8)

	AU 4SB
	Drawing View485
	Drawing View499

	AU BTWP A1
	Drawing View545
	Drawing View546

	AU BTWP A2
	Drawing View543
	Drawing View544
	Drawing View547
	Detail View ET (1 : 6)

	AU BSA SS
	Drawing View452
	Drawing View453

	AU BSA 2S
	Drawing View454
	Drawing View455

	AU VWS
	Drawing View447

	AU SA
	Drawing View456

	AU BOSU SA
	Drawing View537
	Drawing View538

	AU FRS6 A1
	Drawing View627
	Drawing View629

	AU FRS6 A2
	Drawing View630
	Drawing View631

	AU VDS
	Drawing View489

	AU AA
	Drawing View450
	Drawing View451

	AU SBDA
	Drawing View652
	Drawing View656
	Detail View EV (1 : 14)

	AU 4CM A1
	Drawing View612
	Drawing View613
	Drawing View614
	Drawing View615
	Drawing View616
	Drawing View617

	AU 4CM A2
	Drawing View618
	Drawing View619

	GENERAL ATTACHMENTS
	Drawing View609

	GENERAL ATTACHMENTS A2
	Drawing View559
	Drawing View560
	Drawing View561
	Drawing View567
	Drawing View601
	Drawing View602
	Drawing View603
	Drawing View671

	GENERAL ATTACHMENTS A3
	Drawing View568
	Drawing View569
	Drawing View605
	Drawing View606
	Drawing View667
	Drawing View668
	Drawing View669

	XRACK BT 
	Drawing View350
	Drawing View351
	Detail View EE (1 : 18)
	Detail View EF (1 : 18)

	FPU A1
	Drawing View353
	Drawing View354
	Detail View EC (1 : 18)
	Detail View ED (1 : 20)

	FPU A2
	Drawing View355
	Detail View EB (1 : 14)

	UBPA
	Drawing View357
	Drawing View358
	Detail View DZ (1 : 18)
	Detail View EA (1 : 18)

	XRACK-RCK
	Drawing View359
	Drawing View360
	Detail View DX (1 : 18)
	Detail View DY (1 : 18)

	UHBM A1
	Drawing View361
	Drawing View362
	Detail View DV (1 : 18)
	Detail View DW (1 : 18)

	UHBM A2
	Drawing View363

	UHBM A3
	Drawing View364
	Drawing View365
	Detail View DT (1 : 18)
	Detail View DU (1 : 18)

	UHBM A4
	Drawing View366

	XERT/XRR A1
	Drawing View678
	Drawing View679
	Drawing View680

	XERT/XRR A2
	Drawing View681

	XERT/XRR A3
	Drawing View682
	Drawing View683

	XERT/XRR A4
	Drawing View684
	Detail View B (1 : 14)

	XERT/XRR A5
	Drawing View686
	Detail View B (1 : 14)

	XERT A6
	Drawing View367
	Drawing View368
	Detail View DR (1 : 16)
	Detail View DS (1 : 20)

	XCC BASE
	Drawing View519
	Detail View ER (1 : 10)

	LBPA
	Drawing View383
	Detail View DI (1 : 13)

	AU & LBPA
	Drawing View492
	Drawing View535

	LBPA & HMGRT
	Drawing View384
	Detail View DH (1 : 13)

	GRT
	Drawing View381
	Detail View DK (1 : 13)

	BRA
	Drawing View382
	Detail View DJ (1 : 12)

	LBPA & BRA
	Drawing View385
	Detail View DG (1 : 13)

	LBPA & DP 
	Drawing View403
	Detail View DF (1 : 13)

	DP
	Drawing View380
	Detail View DL (1 : 12)

	TP
	Drawing View379
	Detail View DM (1 : 12)
	Detail View DN (1 : 12)

	BCSA A1
	Drawing View659
	Detail View A (1 : 8)

	BCSA A2
	Drawing View663
	Detail View A (1 : 8)

	HMSC
	Drawing View539
	Detail View ES (1 : 12)

	BS
	Drawing View340
	Detail View CV (1 : 10)

	BC
	Drawing View392
	Detail View DB (1 : 10)

	XDSA
	Drawing View394
	Detail View DD (1 : 10)

	XSHA
	Drawing View688
	Detail View DD (1 : 10)

	4BCS
	Drawing View398
	Detail View DE (1 : 10)

	Notices
	Drawing View437


